Model NBO2-3F

(Pages 1-7)

Model NB0O4

{Pages 8 - 15)

Model NB16F

(Pages 16 - 17)

Model NB23F

(Pages 18- 19}

UAL




NBO2

| Machine body




Machine body

NBO2

Ref. Our . our
No. Mfg.’s No. |Part Name Part Mfg’s No. |Part Name Part| Qty.
No. No.,
1 |Li22B-200 | Main pipe ass’y 3000 L122-301a | Gear box 1158 | 1
2 |L122-208 Bearing (imain shaft) 1120 L122-302b | Shaft {gear) 1159 | 3
3 |NBo2A-0501a| PaIRLY COVer unil 3001 Li22:303 | Gear 1160 | 1
4 iNBO3D-5101a| Safety cover 3662 BB-627 Ball bearing 1161 | 1
5 {NB03D-5102 |Safety cover {ixture 3003 BB-6200D | Ball bearing 1162 | 1
6 [NB02A-5104 |Spacer 3004 0S-D15307 | Oil seal 1163 | 1
| 7 |[Li22Baoea |Clutch drum ass'y 3005 LD15310 | Collar (oil seal) 1164 | 1
I 8 {L122B-223a |Boss 3006 L122-304a | Disc washer (upper) 1165 | 1
I 9 |L122B-224 iMain shaft 3007 L.122-305 Disc washer (lower) 1166 | 1
I 10 |NB024-111/2|Pipe case holder 3008 L122-307a | Hexagon nut (eft)y W\ 1H67| 2
§ 11 |NB024-0530b|Stand compl, 3009 L122308 | Packing 1169 | 1
12 [NB02A-1110 [Stopper 3010 L.122-209 Pinion 1170 ) 1
13 |NB02A-1111 |Vibration-proof rubber 3011 L122-210 Oil seal 1171 § 1
14 |NB024-1112 |Plate spring 3012 L122-212 Ball bearing (EE3) 1172 . 2
15 |NB02A-1130 |Grip (pipe case) 3013 Lizzz14 | C-shaped snap ring o1
16 {LID122-204 |Hanger 3014 L122-215 Distance piece 1174 | 2
17 [NB03D-941 |Label (caution) 3015 00165-0512-0 | Bolt 3620 | 1
§ 18 |0210-06999-0 {Gasket (fiber) 1370 00165-0528-0 {Bolt 3021 2
19 |BB-620iDD (Rall bearing 1123 00165-0608-0 | Bolt 3022 | 1
20 [NBoza-0p4 |Clutch compl O\ 4433 00165-0625-0 | Bolt 3023 | 4
21 (NB02A-201 i{Holder 1139 00170-0625-0 |Bolt (cross-recessed) 3024 | 2
22 [NB02A-202a iClutch shoe 1140 OdZIB—OGOOmG Nut 1290 | 4
23 |NB02A-203 [Clutch bolt 1141 00228-0500-0 [ Nut 1182 1
l 24 |NB02A-204 |(Spring 1142 00310-0500-0 | Washer 1183 5
25 [NB02A-206 |Washer (A) 1143 00310-0600-0 | Washer 1184 ; 2
26 (NB02A-207 |Washer (B) 1144 00312-06600-0 |Washer 1395 | 4
27 |NB02A-102 [Locating plate 1146 TwAss  |roothedlock washer g6 | g
28 |NB02A-205 |Holder clamping bolt | 1147 TwA6s  |Loothedlock washer 4419 | 5
20 |Lizza-ao  [Handle joint ass’y 3016 00314-2400-0 |Snap ring (inner) 1187 | 1
30 {NB0ZB-407 |Hexagon bolt 1149 00314-3000-0 |Snap ring (inner) 1188 | 1:
31 [L122-408 Hexagon} boit 3017 00314-3200-0 |Snap ring (inner) 1189 | 1
32 [NB02A-0450a |Throttle i‘hzver: ass’y 3018 00320-0500-0 |Spring washer 1286 | 6
' 33 |NB02A-088 |Throttle wire compl, 1152 00320-0600-0 |Spring washer 1294 | 9
| 51 |NBo2a-401b [Handie 1153 00431-0512-0 |Screw (pan head) 1442 | 1
I 35 (NB02A-404 |[Grip 1154 00431-0516-0 |Screw (pan head) 1074 | 4
36 [0566-08998-0 |Clamp 1156 60431-0520-0 iScrew (pan head) 1462 | 1
lsv L122B-300 |Gear boxassy 13019 00431-0640-0 {Screw (pan head) 3025 | 2




NBO2

Engine body




Engine body

NBO2

ef. . Our
o, Mfg.’s No. | Part Name Mfg.’s No. | Part Name II)Waort Qty.
1 | EC02-006 | Crank case compl. (incl. 24 0230-06999-1 | Spacer 3031 3
2 }0440-1209-1 | Oil seal EC02-6601 | Ring 1658 1
3 | 0600-12092-0 | Ball bearing EC02-055b | Magneto compl. tincl. 145 | 1039 | 1
4 | EC02-120a | Crank case packing 3M-42272 Fliywheel 1041 | 1
5 | EC02-110f | Cylinder 4M-73118 Ignition coil 1043 | 1
6 [ EC02-501dA | Cylinder cover 4M-14587 Breaker ‘.\[ Ly 1045 | 1
7 | 0650-14981-0 | Spark plug 4M-03987 Condenser 1046 | 1
§ | EC02-121b | Cylinder packing 5M-41354 Cover 1047 | 1
9 | EC02-089a | Crankshaft compl. 0140-04998-0 | vk & minus threads 1277
10 | EC02-221¢ | Piston 0241-05998-4 | Gromet 1050 | 1
11 | 0610-68999-0 | Needle bearing EC02-090b Plug cap compl. 051 | 1
12 | EC(2-211 Piston pin 0203-08999-0 | Spring washer (left) 1440 | 1
13 | TG02-207a | Piston ring 0170-08996-0 | Nut (left) 3032 | 1
14 | 0565-07999-0 | Clip ECo2-020d | Hleat insulator ass’y 3033 | 1
15 | ECoz058bA | Recoil starter compl. EC02-320a | Fleat insulator packing | 1955 | 4
16 | A57200100001| Starter knob ECo2321a | Heat Insulator packing | yo56 |
17 | A60G02606000| Spiral spring EC02-720 Step button 1057 | 1
18 | A57100890000| Starter rope 0739-56995-0 | Label 3034 | 1
19 | A54102600100| Reel EC02912 | Label {caution) 3035 | 1
| 20 | A55002610000| Ratchet 60165-0522-0 | Bolt 1424 | 2
{21 ] A60126000000| Friction spring 00176-0616-0 | Bolt (cross-recessed) 1425 | 3
22 | A560026001L10| Friction plate 00227-0400-0 | Nut 1426 | 1
23 | AB0563210000| Return spring 00310-0500-0 | Washer 1183 | 2
b 24 | ECo2-015bTA| Mufiler ass'y 00310-6800-0 | Washer 1428 { 1
f 25 | EC02-039sA | Muffler cover ass’y 00312-0500-0 | Washer 1429 ¢ 3
26 | BC02-331 Muffler cover plug 00320-0500-0 | Spring washer 1286 | 13
\A 27 | BC02-315b | Muffler gasket 00330-0400-0 | Lock washer (external toothy | 1431 | 1
| 28 | ECozongs | Primary pump ass’y 00431-0506-0 | Screw 1706 | 3
29 | 0561-08001-0 | Hose clamp 00431-0408-0 | Screw 1297 ) 2
§ 30 | EC02-6001 | Fuel tank 00431-0416-0 | Screw 1298 { 2
31 | EC02-0669 | Fuel tank cap con?pis. Rl 00431-0508-0 | Screw 1672 | 2
32 | EC02-6405 | Rubber tube 00431-0512-0 | Screw 1442 | 1
33 EC02-6273 Weight 00431-0516-0 | Screw 1074 9
34 |ECoz624  |Felt 00431-0520-0 | Screw 1402 | 2
35 | BEC02-6701 | Filter 00431-0525-6 | Screw 076 | 4
36 | ECo2-6101a | Fuel pipe 00532-0310-0 | Woodruff key 1077 | 1
37 | EC02-6706 | Spacer 00690-3160-0 | Steel ball 1078 | 1




Carburetor

NBO2

SN



Carburetor NBO2
-Ref. Our . Qur
No. Mfg.'s No. |Part Name Part Mig.’s No. |Part Name Part |Qty.
No, No.
1 |ECoz-o7sb | Garburetor compl 3036 004350310 0 |Screw ass'y (M3x10) | 1116 | 2 l
2 |ECoz035 ~ Pllencer ass'y 1080 00435 0316 0 | Screw ass'y (M3x16) | 1117 | 3
i 3 |6012-1231-10-6{ Cleaner cover 1681 00435 0410 0 | Screw ass’y (M4 x 10) 1118 | 4
I 4 11562-7531-00-9| Cleaner 1682
5 |6007-1110-02-4 Cleaner body ass'y 1083
6 {6012-7351-00-9| Rubber seal 1084
7 16007-7522-00-5| Back screen 1085
8 | 1004-4711-60-2 | Detent 1086
i 9 | 5005-1400-10-5 £ uel pump ass’y 1087
I 10 | 5006-8721-00-1 | Diaphragm 1088
11 {5006-7171-00-3 | Diaphragm packing 1089
12 1 1102-1250-30-4 | Diaphragm cover ass’y | 1090
13 | 1102-8701-00-7 | Diaphragm ass’y 1091
14 |1102-7134-10-6 | Diaphragm packing 1092
I 15 |9326-0130-06-8, | an head machine screw | ;gg3
16 | 1205-6742-03-1 | Hinge pin 1094
I 17 11102-2132-00-2 | Needle valve 1095
I 18 |1001-8511-00-0| Valve spring 1096
19 | 1102-2721-01-9 | Control lever 1097
20 |1102-7154-00-1 | Packing 1098
21 | 1102-6111-03-2i Main jet adjust screw 1099
22 | 1107-8512-00-0| Spring 1100 i
23 | 1001-5121-01-4 | Slow air adjuster 1101
24 | 1107-8511-00-6 | Adjust screw spring 1102
E 25 | 1001-5122-10-7 | Slow stop screw 11603
| 28 | 1001211202 Throttie valve 1104 I
27 | 1001-4311-10-3| Jet needle 1105 |
l 28 | 1105-3511-02-7 | Throttle spring receiver | 1106 I
I 29 | 1103-8511-00-0 | Throttle valve spring 1107
30 | 1110-1311-00-0 | Bodycap 1108
i 31 ;1106-8111-00-4 | Cable adjuster lock nut | 1109
32 | 1113-6121-00-6 | Cable adjuster 1110
I 33 ECOZ—GZQ Viny} pipe 1111
f 5 [ooar70s000 |Nut cms) 1112
35 | 0031104000 |Washer (M4) 1113
l"“36' 00320 0500 0 | Spring washer (M5) 1286
IjT 00435 0308 0 |Screw ass'y (M3x8) | 1115







Accessories

Ref.
No.

Mig.’s No. [Part Name

NBO02

Mifg.’s No.

Part Name

our |

Part
No.

Qty.

NB02-097b | Tools kit compl. (incl. 2)

NB04G-920 |Lock handle

NB3C-070b |Blade cover unit

NB02A-092¢ |Hanging band (incl, 5)

NB(3D-937a |Hook

S W] W B

NB02A-0510b| Winding preventer B typé |

\

'




NBO4

Machine body




Machine body

NBO4

: -
{Re:. Our : Qur
No. Mfg.'s No. |Part Name E;i{t Mig.'s No. | Part Name l;va;:t Qty.
1 | NB03D-089/1 Pipe case compl. (ncl. 20 | 1352 00167-0635-0 { Bolt {M6 x 35} 1392 | 1 ;‘g
2 |NB03-121  |Snap ring (outer) 1354 00170-0625-0 | Bolt (cross-recessed) (Msx 259 | 3024 | 2 B
3 | NB04D-098 a |{;O18 Shalt ass’y 1355 00218-0600-0 | Nut (M6) 1290 | 4 |
4 | 6800-17985-0 |Ball bearing 4000 00312-0600-0 | Washer (M6} 1395 | 4
5 | NB03D-091/151pe case holder compl. | 4445 00314-2800-0 | Snap ring (inner) 1396 | 1
6 | NB0SD-0501a [ arety cover unit 4602 00314-3500-0 | Snap ring (inner) 1397 | 2 §
7 | NB03D-5101aiSafety cover 3602 00315-1200-0 | Snap ring {(outer) 1398 | 1 H
8 | NB03D-5102 iSafety cover fixture 3003 00315-1700-0 | Snap ring (outer) 1399 | 1 §
9 | NB03D-057 {Detent unit 1363 00320-0600-0 | Spring washer (M6) 1294 | 14 §
16 | NB03-109/2 |Hanging metal 1364 00371-1000-0 | Gasket (fiber) (M10) | 1401 | 1 |
11 | NB03-110  i0il cup 1365 00431-0520-0 | Screw (pan head) (M5 x 20) 1402 | 1
12 | NB03-122 Washer 1448 00626-3028-0 | O-ring 1404 | 1
13 | NB03D-133a |Blank plug 1449
14 | NB03D-941 {Label (caution) 4005
15 | 0230-25999-0 Spacer 1451
16 |NBo3-0g7a [iandle fixture compl. | 369
17 10210-06999-0 Gasket (fiber) 1370
18 { NB03D-014b (Throttle lever ass’y 4006
19 | NB03-094a [Throttle wire compl. 1372
§ 20 | NB04-401D iHandle 1373
I 21 }0638-18999-0 |Grip 1374
22 | NB04-058e gr?ctiteg ge;d Py !;;tdé s | 4007
23 | NBo4D-068a [Cutter shaft set (incl 20 4008
24 | 0310-04999-0 [Dowel pin 1377
25 | NB03-301/7aG|Gear case 4009
26 | NB03D-3110 iReceiver washer 4410
27 [ NB03D-3111 Clamp washer 4011
28 | NB03-310/2 Clamping unit 1381
29 | NB03-311/1 {Cap nut 1382
30 |0230-15998-0 Spacer 1454
31 |0400-109980 [Plug 1385
32 | 0600-10998-6 [Ball bearing 1386
33 | 0600-12994-0 Ball bearing 1357
34 | 00166-0612-0 Bolt (M6 x 12) 1388
35 ]00166-0620-0 [Bolt (M8 x 20) 1455
36 | 00166-0625-0 Bolt (M6 x 25) 1390
37 | 00166-0635-0 Bolt (M6 x 35) 1391




NBO4

Engine body

10



Engine body

NBO4

IRef. , Our’ ™ Our
No. Mfg.’s No. |Part Name I;Iart Qty. B No. Mfg.’s No. | Part Name Part | Qty.
0. & No.
1 |ECoso7z | Granmk case compl. 1210 | 1 | 43 |EC03-303d |Fuel tank stand 4031 | 1
2 [0440-12999-1 |Qil seal (front) 1602 | 1 44 | EC04-304a | Tank band 1259 | 2
3 |0440-15997-1 |Gl seal (rear) 1212 | 1 [} 4 |EC03-6101 |Fuel pipe 1260 | 1 §
4 10600-15988-0 |Ball bearing 1213 | 2 46 | EC03-6103 | Protective pipe 1261 | 1 I
5 {1EC03-071 Crank case packing set | 1214 | 1 47 | 0561-13998-2 | Hose clamp 1262 | 2
6 10119-05994-0 | Bol (socket head) (M5 x 30) 1215 | 4 48 | EC02-912 Label (caution) 1653 | 1
7 10105-06994-0 |Stud (M6) 1216 | 4 49 | EC04-0701a | Magneto compl. tincl. 50-54) | 1265 | 1
8 {EC04-1651 |Cylinder 4013 | 1 50 | 11100070020 | Flywheel 4032 | 1
9 {EC03-109a |Cylinder packing 1218 | 1 51 | 11400041600 | Ignition coil 4033 | 1
10 1 EC03-091 Reed compl. 1219 | 1 52 | 11320052000 | Breaker 4034 | 1
11 JEC03-104b | Carburetor bracket 1220 | 1 53 | 11380040010 | Condenser 1272 | 1
12 {EC03-115 . |Reed bracket packing 4014 | 2 54 | 11390000000 i Cover 1273 | 1
13 1 NB03D-523 |Stand 1338 | 1 55 | EC04-0711 | Stop button compl. 1274 | 1
(141 0119-05995-0 | Bolt (socket head) (M5 x 18} 1223 1 4 56 | KM61-088¢ | Plug cap compl. 1275 | 1
15 i EC04-086¢c | Crankshaft compl. 1225 | 1 57 | 0650-14995-0 | Spark plug NGKB7HS 1276 | 1
16 | EC04-206/2b | Piston 1227 | 1 58 | 0140-04998-0 | E0S & minus thread 1277 | 2
I 17 {EC04-207a | Piston pin 1228 | 1 50 | 0170-08996-0 | Nut (left) (M8} 2798 | 1
I 18 |EC04-2102 | Piston ring 1229 | 2 60 | 0203-08999-0 : Spring wash (left) (M8) 1440 | 1
| 19 |os65119990 |Clip 1230 | 2 61 | NB03D-0201d Clutch compl. ¢incl. ez6s) | 4035 | 1
20 {0610-129961 |Needle bearing 4015 1 1 62 | NB03-203 Retainer 1281 | 1
21 |EC04-0510G | Recoll starter compl. | 4016 | 1 |§ 63 | NB03D-2101 | Clutch shoe 4036 | 3
22 1 A54103200100) Reel 4017 ¢ 1 64 | NB03D-204a { Shoe keep plate 4037 | 1
23 | AG0003200000{ Spiral spring 4018 | 1 65 | NB03-208 | Spring A 1284 | 3
[ 24 | As5003210001| Ratchet 4019 | 1 | 66 |NB03-209 | Spring B 1285 | 3
I 25 | A56003200090| Friction plate 40201 1 67 | 00320-0500-0 | Spring washer (M5) 1286 | 3 |
26 | A60102600000 Friction spring 1024 | 1 68 |00431-0510-0 | Screw (pan head) omsx100 | 1287 | 3
27 | A60503210000| Return spring 1605 | t 69 | 00218-0600-0 | Nut (M6) 1290 | 4
28 | 141051251002 | Bind screw 4021 | 1 70 | 00228-0800-0 | Nut (M8) 1291 | 1
29 | A57120950000{ Starter rope 4022 | 1 71 | 60310-0800-0 | Washer (MS8) 1428 | 1
| 30 | A30501100001] Starter knob compl. 1241 | 1 [§ 72 |00320-0600-0 | Spring washer (M6) 1294 | 4
I 51 [Ecossios  |Rubber plug 4023 | 1 B 73 |00320-0800-0 | Spring washer (Ms8) 1295 | 1
32 [EC03-5121G | Cylinder cover 1340 | 1 74 | 0140-05996-0 | Screw (M5 X 6) 4038 | 4
33 | KC03-0320/1a| Muffler 4024 | 1 75 [00431-0408-0 | Screw {pan head) vax® | 1297 | 4
I 34 {EC03-0301a |Muffler cover compl. 4025 | 1 76 | 00431-0416-0 | Screw (pan head) (vax16) | 1298 | 2
I 35 [ECos-3122 |Mutfler gasket 1341 | 1 77 | 00431-0512-0 | Screw (pan head) s x 1 | 1442 | 3
36 |0119-05999-0 | BoM (sacket heads (Msx 19 | 1248 | 3 [§ 78 | 00532-0310-0 | Woodruff key 1077 | 2
37 | P301-E-511a | Name plate 4026 | 1 B 79 {00435-0408-0 | Screw ass'y (M4 x 8) 4039 | 2
38 |0739-669810 |Label 4027 | 1 B 80 EC05A-6111 | Packing B 4040 | 1
| 30 |0119-06999-0 | Bolt socketheaty wsx1mr | 1253 | 2 B 81 [0641279990 | Fuel filter 4041 | 1
I 40 | EC02-083 (Fi‘rg?lﬁ?nk cap compl. 4028 | 1 82 | 0016606400 | Bolt (Mé x 40) 1444 | 2
41 | EC0z-644 Packing A 40291 1 83 i 00320-06-000 | Spring washer (M8) 1294 | 2
42 |EC04-6131 |Fuel tank 4030 § 1

T



NBO4

Carburetor

12




Carburetor NB04
- - -
b Ref. Our 8 Rei.
ko Mifg.’s No. |Part Name fg\?(:‘.t Qty. :_5 No. Mfg.’s No. - Part Name
1 | ECo3-06g3a | Carburetor compl. 1042 1 B
2 1 CK/31 Cock body ass’y 4043 | 1
3 | VMi5/151b | Piston valve {# 1.5) 4044 | 1
4 | J8-3N06 Jet needle 4045 | 1
5 {MD14/40  |E ring 1305 | 1
6 { VM14C1/38b | Spring seat 1306 | 1
7 1 VMI15/24a |Spring 1307 | 1
§ | VM16/200 |Top 4046 | 1
9 1VMi12/43  |Cap 40471 1
16 | MD13/44 Cable guide 4048 | 1
11 | M21/15 Cable adjuster lock nut {4049 1
12 | VM24/148 | Cable adjuster 1312 1
13 | N102-221 Main jet (# 70 4050 ¢ 1
14 [VM15/178 | Needle ass’y 4051} ¢
15 [ VM15/353 |Float arm 40521 1
16 [VM15/264 |Float pin 171 1
17 [VM15/351 | Gasket 40531 1
18 | VM13/139 |Float 40541 1
19 | VM13/185 |Float chamber body 4055 1
20 [EC03-50018 | Guide screw compl. 4056} 1
f 21 | VMI13/68a | Oring 13231 1
22 [VM13/211 | Clip 4057 1
23 | B2==0630 Boit 1325 1
24 | B34/83 Washer 1326 | 1
25 |389/067 Square nut 13327} 1
26 |[Mi2F/46a |Spring 4058 | 2
27 | VM15/30 Throttle stop screw 13281 1
28 [MDI16/15a | Ailr screw 4059 1
29 [VM13/98a ;Net 1331} 1
30 |VM13/121 | Filter 13321 1
31 |CWZ=0416 |Spring washer cross screw {4060 [ 2
32 |VM15/348 |Gasket 4061 | 1
33 |VMi3/210  |Filter 4062 | 1
5 34 | VMi13/164 [Pilot jet (# 35) 4663 | 1
35 |CW2=0414 ;Spring washer cross screw 11333 | 2
36 |EC03-6338 Silencer compl. (incl. 37) 14064 | 1
37 |0737-30995-0 |Label 1335 1
38 |00436-0410-0 |Screw ass’y (M4 x 1) 4065 | 4 ‘

13







Accessories

58

"1 Mfg.’s No.

Part Name

NBO4

Mfg.’s No.

Part Name

Our
Part
Ne.

Qty.

NB03D-092¢

Hanging band compl.
(incl. 2)

NB0O3D-937A

Hook

NB¢4CIE-908C

Waist pad

NB03-093/2f

Tools kit {incl. 5-7)

0717-04399-0

Wrench (socket head)
{for M5}

0717-05999-0

Wrench (socket head)
{for M6}

NB(3-920

L.ock handie

NB03C-070a

Blade cover unit

WL~ W e

Winding preventer
(B) type

NB03C-066/1a)

16




NB16F

Carburetor

16



Carburetor

NB16F

Ref.

No. Mig.'s No.

Part Name

Mig.'s No.

Part Name

Our
Part
No.

Qty.

A-1 |EC01A-0601/1

Carburetor compl.

/

A-2 [1009-1250-20-9

Diaphragm cover ass}f

A-3 11001-3261-01-6

/

Rubber seat

A-4 |1625-8720-20-9

Main diaphragm ass’y .

A-5 11625-6742-10-0

Hinge pin

A-6 11102-2132-00-2

V4

Needle valve

A-7 19326-0130-04-4

Screw (pan head)

A-8 11625-2721-00-5

Contrel lever

A9 11625-8512-10-9

Needle valve spring

A-10 |1625-7134-10-4

Main diaphragm packi‘ng"

A-11 [1625-6111-10-5

Main jet adjusting screw

A-12 | 1603-8511-00-0

Adjusting spring

A-13 11625-5121-20-8

Slow idle screw

A-14 11625-8513-00-2

Adjusting spring

A-15 11625-8511-11-7

Throttle return spring

A-16 |1625-2304-10-4

Throttle shaft ass’y

A-17 |1625-2113-21-2

Throttie valve

A-18 [9451-1024-00-9

Spring washer

A-19 19311-0123-04-0

Screw (pan head)

A-20 |9616-0603-06-4

E-ring

A-21 |1625-7515-06-9

Felt

A-22 |1625-7551-31-0

Filter net

A-23 |1625-7125-00-4

Packing

A-24 |1625-5141-00-2

Drain plug /

A-25 (1625-8721-21-5

Pump diaphragm

A-26 |1625-7171-20-5

Pump packing

A-27

1625-1242-11-7

Pump cover

A-28 11311-8515-02-9

Adjusting spring

A-29 {1625-5122-00-0

Slow stop screw

A-30 {00435 0316 0

Screw ass’y

A-31 (00435 0410 0

Screw ass’y

17



NB23F

~—

Carburetor

18



Carburetor

NB23F

19

SSEE—
[; , Our . ,
Mfg.’s No. |Part Name Part {Qty. Mig.’s No. | Part Name
No.

l 1 | ECo2-69% Carburetor compl. 1652 | 1
I 1009-1250-20-9 [Diaphragm cover ass’y {4068 | 1
A-3 | 1001-3261-01-6 [Rubber seat 4069 | 1

A-4 | 1625-8720-20-9 [Main diaphragm ass’y | 4070 | 1 I
A5 | 1625-6742-10-0 | Hinge pin 4071 1 1

I A6 | 11022132002 |Needle valve 1095 | 1 l
A-T }9326-0130-04-4 |Screw (pan head) 4072 1 1
A-8 | 1625-2721-00-5 | Control lever 4093 | 1
A-9 | 1625-8512-10-9 | Needle valve spring 4674 | 1
A-10| 1625-7134-10-4 | Main diaphragm packing [ 4075 | 1
A-1111625-6111-10-5 | Main jet adjusting screw | 4076 | 1
A-12 | 1603-8511-00-0 | Adjusting spring 4077 | 1
A-13 | 1625-5121-20-8 | Slow idle screw 4078 | 1
A-14 | 1625-8513-00-2 | Adjusting spring 4079 | 1
A-15 1625-8511-11-7 | Throttle return spring [ 4080 | 1
A-16 | 1625-2303-50-4 | Throttle valve 4095 | 1
A-17 1 1625-2113-21-2 | Throttle valve 4082 | 1
A-18 | 9451-1024-00-9 | Spring washer 4083 | 1
A-19]9311-0123-04-0 | Screw (pan head) 4084 | 1
A-20 | 9616-0603-06-4 | E-ring 4083 1
A-21 | 1625-7515-00-9 | Felt 4086 1

A-22 | 1625-7551-31-0 | Filter net 4087 i I
A-23 | 1625-7125-60-4 | Packing 4088 1
A-24 | 1625-5141-00-2 | Drain plug 4089 | 1
A-25 | 1625-8721-21-5 | Pump diaphragm 4090 | 1
A-26 [ 1625-7171-20-5 | Pump packing 4091 | 1
A-27 | 1625-1242-11-7 | Pump cover 4092 1 1
A-28 1 1311-8515-02-9 | Adjusting spring 4093 | 1
A-29 | 1625-5122-00-0 | Slow stop screw 4094 | 1
A-30 00435 0310 0 | Screw ass’y 1116 | 4
A-31 | 00435 0410 0 | Screw ass’y 1118 | 2

|

— |




Robin

MEMO

/ ‘_\"

™~



Robin

MEMO




Carswell Import & Marketing Associates, Inc./Carswell Distributing Company

3750 N. Liberty Street, Post Office Box 4193
"WINSTON-SALEM, NORTH CAROLINA 27115

CIMA 7.87 Specifications subject to change withoul notice.



